[ Contract/Konrpaxt Ne 30-2023 | I[ Car/Baron B BE7139EP/BE0215
Date/or 02.03.2023 Car customs/IloBaronHsIii 3akas XF
(S)pgcit/'l(gation/(?neum])uxaunﬂ 500068737% (E)utgo%r%g deln}%ry/l/lcxozlﬂmaﬂ MOCTaBKa ggg%ggg%gg

rder/Otnyck | xport licence/PaspelieHie Ha BHIBO3
’ - ArcelorMitial He tpebyerest
CEPTU®UKAT INMPHEMKH Ne RN,
INSPECTION CERTIFICATE No 8002639640 [ (ona
EN 10204-3.1 \ ,‘J

o

Coupatt-
Standard: IS0 9001:2015

TMpoaykuin ceprupikosano. CEPTH®IKAT BIATOBIAHOCTI Ne UA.033.0087-22

Manufacturer: PJSC ArcelorMittal Kryvyi Rih [TpoH3BOANTE b ITAO "APCEJIOPMHTTAJI KPITBOIT POT "
Manufact.addres: Ordzhonikidze 1 50095 Ukraine, Kryvyi Rih Axapec npou3BoANT.:  ya. Opawonnkuase, 1 50095 Yipanna, r. Kpusoii Por
Buyer: S.R.L. "METALICA-ZUEV" [Moxynarens: 000 "METAJIKA-3YEB"
[ Destination country:  The Republic of Moldova Crpana HazHaueHus:  PeemyGanka Mongosa |
Consignee: S.R.L. METALICA-ZUEV | ['py3onoayuarein; 000 METAJIMKA-3YEB
62-22, G. Asaki str., Pecnyoamka Moagosa ‘
Kishineu, MJ-2028, M/-2028, r. Kumnnoy,
The Republic of Moldova ya. I, Aeaxn, 62-22, [
_ OKPO 38730480 - _ - OKIO 38730480 |
N Description of zoods/Haumenosanue ToBapa l Standards/HT/] |
INPOKAT APMATYPHBIH HIEPUOIHYECKOI'O HPO®UJIA 1A JACTY 3760:2019
KEJE3OGETOHHBIX KOHCTPYKLIHWH / DIE-ROLLED SECTION STEEL BARS ‘ ACTY 9129:2021
FOR CONCRETE-STEEL CONSTRUCTIONS
Bua nocrasku no asinHe/Shipment by length: M/AJI
Kaace AS00C _ B - | L 3 ) |
Ne| Subheading Subheading Heat No Batch Grade | THKNS/ | Length,mm Unit Quantity | Net weight, kg
level level ot a diam,mm
of a ladle of hot ‘
| melting | rolling | — 1 e : —=
T 720711 | 721420 261263 | 26234 i 12 | 12000  [Tmaukw/bundles | 2 3940
2| 720711 1 721420 | 201024 26238 | 1 12 ’ 12000 | nmauku/bundles | 1 | 1970 |
3 720711 L 721420 201024 | 26239 12 | 12000 { navki/bundles 2 3960 |
4 720701 | 721420 { 261261 | 26245 12 | 12000 | mawawbundles | I | 1990
[ 5] 720711 721420 261259 26250 12 12000 nayki/bundles | 3 It 5928 |
6 720711 721420 241528 26292 | |12 | 12000 nauxn/bundles | 2 i 4000 |
11 21788 |
- Chemical composition of steel, %/Xuvnuecxuii coctas ctaan, % B - ]
Ne| C Mn | Si | S | P | C | Ni Cu N | Ti | A | B | Al | V | Mo Nb W Co | Ceq
1.1 .0.19 1 0.55 | 0.069 | 0.026 | 0.028 | 0.075 [0.0280.034 0.0056: 0.005 | 0.005 | 0.0004 | 0.005 1 0.005 | 0.01 - - - 103 |
2.] 0.17 10486/ 0.061  0.034  0.017 | 0.041 | 0.023}0.0270.0054 0.005 | 0.005 | 0.0004 | 0.0050.005 001 | - | - - 0.27
3.1 0.17 10.486| 0.061 | 0.034  0.017 | 0.041 10.023(0.027;0.0054 0.005 | 0.005 [ 0.0004 | 0.005 1 0.005| 0.01 | - - - 0.27
4.1 0.21 | 0.54 ] 0.07 | 0.023,0.016 | 0.069 | 0.0240.0310.0053| 0.005 | 0.005 | 0.0004 | 0.003 ] 0.005| 0.01 | - - - 0.32 |
5.1 02 ]0.530.066[0.026 | 0.012 | 0.055 |0.022]0.023/0.0056 0.005 | 0.005 | 0.0004 | 0.0030.005] 0.01 i - | - | - | 031 |
6. 0.17 10466 0.047 | 0.02 | 0.013 | 0.027 | 0.025]0.035]0.0055 0.005 | 0.005 | 0.0004 | 0.007 | 0.005| 0.01 | - - - 0.26 |
- - ~ Mechanical properties/Mexanuueckue cBoiicTsa - - 1
| Ne| Tlpeaen texydectn Bpemennoe I Ornocnrensoe Hzrub | W3rub ¢ pasruboM | Ionnoe otnocurensuoe |CooTHOIIEHHE/Ratio
ield Strength,Re CONPOTHBICHUE lyUTHHERHE TIOCHE PA3PLIBA Ben | Rebendtest VIULMHEHHE m/Re
H/vm2 (N/mm2)  Tensile Strength,Rm{  uniform extension | 90 Npu MAKCHMANBHOR |
H/mm2 (N/mm2) after rupture % | Harpyske [
: Persentage total elongationI
t ;
e i = - e i . maximfm force : ______:
1. 627/626/626 690/688/687 + 19,0/18,0/18,5 | 0K/0K/0K ! 7,777,375 1 1,10/1,10/1,10 |
12.]  618/622/625 | 697/693/698 t 18,3/17,8/18,7 | okox/ok | ! 7,6/7,9/1.5 | L13/1,11/1,12
3. 594/586/587 | 660/656/659 20,3/19,8/20,0 | OK/0K/OK | ) L7773 L L/, 12/1,12 |
4.  587/605/601 |  658/688/683 19,5/19,2/19.,8 |  oxfoxfox | | 6,7/6,8/7,2 1,12/1,14/1,14 |
5.1 634/640/642 ¢+ 705/711/715 ¢ 18,0/17,3/18,5 | owx/ox/ok P | 8,2/7,8/7,3 I 1,11/1,11/1,1_1___‘
16.] 614/611/615 | 0681/683/683 17,8/17,5/18,5 __0K/oK/oK - 71,2/7,6/7,9 L1/1,12/1,11 |
| Radiation parametrs (Bq/Kg)/Paanaunonnbie napametpbl (Bk/kr) | Material EDR (uSv/hr)/MD/I maTepuaaa (Mx38/4) _‘
J Ra I Th SN SAR—— Alsum) | : : -
<50 I <50 <300 <008 ]
Class of application/Knacc mpumenenust - 1
Digitally signed by Jardan Vasile
Date: 2024.03.22 10:48:40 EET
Reason: MoldSign Signature
Location: Moldova
IMponseoaKTebL KOBIIA I1aBKH M Topstuei npokaTkyu: [TAQ «ApcesopMurrar Kpupoit Pory». Ykpanna / Manufacturer of a ladle of’ melting
and a hot rolling: PJSC ArcelorMittal Kryvyi Rig, Ukraine
[pumeuanne:HacToAmnM y10CTOBEPSIEM, YTO VKa3aHHAS BbILIE TTPOIYKIIMs Oblla HCHBITAHA H CQOTBETCTBYET VCIOBHUSIM 3aKa3a 110 KOHTPAKTY.
Remarks: We hereby certify that the material described above has been tested and complies with thie tefms of the order contract.
Buumamie: ne donyckaliTe Mcnob30BaHNe 00BA30K AN 3aCTPONIOBKYU I'Py3a NPH TIEPErpy30IHLIX padoTax.
o _ Caution: the use ‘of bindings for attaching slings to a cargo during transshipment is not permissible. -
MapkupoBka Mapknposka nmpo¢:ig — yHUBEpCcanbHas MapkUpoBKa: 9 pedep. 2 pedpa. 2 | 1oanucu:
Ma?kin% pe6p]a (rge: 9 - go,} cTpaubl, 22 P KO npenngm?ﬁﬂ). PEBEp. < pebp S:f&i%““ S el
Tipkaarhe mipnpuenc o A 1 deeme. 1 |
| . I TEXHIYHIAW/TA |
| “ BXIHUA KOATAEN
| TMpumeuanue !2i£12m%0%t&5%n‘ 27 Jlijerop1
Note B~ Th— -




		2024-03-22T10:48:40+0200
	Moldova
	MoldSign Signature




